
16 

 

        Revised September 2013 

 
 

 

BRIGGS IRRIGATION 

Spare Parts Manual 

for 

R40 

Hosereel Mounted Boom 

Irrigators 
 
 

 

 

 

 

 

 

 

 

 

 

 

  



17 

 

Figure 1. R40 Chassis 
 

 



18 

 

Table 1. R40 Chassis 

Item Description Part No. Qty 
1 Centre section carrying frame (2.2m) 40/1950/1 1 

2 M12 x 35 bolt, flat/spring washer & nut 40/0143/1 4 

3 Boom locking pin 40/1740/1 1 

4 Hose clamp 73 – 79 40/0053/1 4 

5 2 ½” wire helix hose 40/1718/1 1 

6 M8 x 16 bolt, flat & spring washers 40/0109/1 1 

7 Boom locking pin – chain 40/0017/1 1 

8 6mm ‘R’ clip 40/0004/1 1 

9 M12 x 35 bolt, flat/spring washer & nut 40/0143/1 4 

10 Turntable 40/1951/1 1 

11 M16 x 225 bolt 40/0227/1 4 

12 Top leg clamp plate 40/1955/1 2 

13 Outer leg (left) 40/1952/1 1 

14 Rear wheel 200 x 60 x 14.5 40/1954/1 2 

15 Bottom leg clamp plate 40/1956/1 2 

16 Wing nut 40/1709/1 2 

17 Locking handle 40/1707/1 2 

18 Towing out bar 40/1706/1 1 

19 M12 x 80 bolt, flat/spring & nut 40/0237/1 1 

20 Chassis (including waterfeed pipe) 40/1970/1 1 

21 Outer leg (right) 40/1953/1 1 

22 Outer leg clamp plate 40/1715/1 4 

23 Inner leg 40/1716/1 2 

24 M12 x 35 bolt & spring washer 40/0143/1 2 

25 M12 special washer 40/1106/1 2 

26 M12 x 35 bolt & lock nut 40/0143/1 2 

27 Stub axle 40/1966/1 2 

28 Seal 40/0248/1 2 

29 Inner bearing 40/0092/1 2 

30 Hub 40/1967/1 2 

31 Outer bearing 40/0096/1 2 

32 Castle nut 40/0252/1 2 

33 Hub cap 40/1965/1 2 

34 Split pin 40/0251/1 2 

35 M12 x 110 bolt, flat, spring & nut 40/0238/1 4 

36 1” nylon bush 40/0025/1 2 

37 M6 grease nipple 40/0040/1 6 

38 Front wheel mount pin 40/1711/1 1 

39 M8 x 20 bolt, flat & spring washer 40/0121/1 2 

40 Front wheel mount 40/1960/1 1 

41 M10 special washer 40/1964/1 1 

42 Front axle bolt 40/1746/1 1 

43 Front wheel – 16 x 6.50 x 8 40/1963/1 1 

44 Hub Dirt seal 40/1969/1 2 

45 Front wheel acetyl bush 40/1968/1 2 

46 M10 x 30 bolt, flat & spring washers 40/0132/1 2 

47 Hose guide fork 40/1720/1 1 

48 Front axle 40/1745/1 1 

49 Spinning joint seal 40/0024/1 1 

50 Spinning joint clamp plate 40/1730/1 1 

51 Spinning joint hose connector 40/1729/1 1 

52 M10 x 35 bolt, flat washer & nut 40/0133/1 6 



19 

 

 

Figure 2. R40 Centre Section 

1
9
 

 

 



20 

 

Table 2. R40 Centre Section 

 
Item Description Part No. Qty 

1 Centre section (2.2m) 40/1980/2 1 

1a Centre section (1.9m) 40/1990/2 1 

2 M10 x 40 bolt, washer & nyloc 40/0134/2 4 

3 Semi-auto Locking catch – top 40/2246/2 2 

4 Link bar 40/1983/2 2 

5 Catch spring 40/0083/2 2 

6 M12 x 45 bolt (10.9) 40/0266/2 2 

6a M12 x 45 bolt 40/0145/2 2 

7 M12 Special washer 40/1356/2 4 

8 Semi-auto Locking catch (L/H) – see note 1 40/1988/2 1 

9 M6 x 16 bolt, flat/spring washers & nut 40/0110/2 4 

10 Briggs sign 40/1985/2 1 

11 ¾” x 550mm Nipple 40/0226/2 1 

12 ¾” Ball valve (M/F) 40/0202/2 1 

13 ¾” 90
o
 Elbow (M/F) 40/0201/2 1 

14 Nelson pressure regulator See Fig 7 1 

15 PCS3000 Assembly complete See Fig 7 1 

16 Pressure gauge 40/0200/2 1 

17 Handle grips 40/0001/2 2 

18 Semi-auto Locking catch (R/H) – see note 1 40/1987/2 1 

19 Locking catch bush 40/1354/2 4 

20 2” ‘O’ ring seal 40/1314/2 2 

21 M12 x 40 bolt , flat/spring washer & nut 40/0144/2 4 

22 Centre section top hat bush 40/1354/2 4 

23 M10 Nyloc 40/185/2 4 

24 M10 Special washer 40/2248/2 2 

1b Centre section (2.2m) Complete – see note 2 40/1980/2COMPLETE 1 

1c Centre section (1.9m) Complete – see note 2 40/1990/2COMPLETE 1 

 
Note 

(1) Please see page 7 – Folding and Unfolding Procedure to confirm whether it is the left or right hand side required. 
(2) Includes all parts except Nelson Pressure Regulator & PCS3000 Assembly. 

 

 

2
0
 



21 

 

Figure 3. R40 First Section 

2
1
 

 



22 

 

Table 3. R40 First Section 

 
Item Description Part No. Qty 

1 Boom 1
st
 section (R/H) – see note 1 40/2001/3 1 

1a Boom 1
st
 section (L/H) – see note 1 40/2000/3 1 

2 M8 x 25 bolt, flat/spring washer & nut 40/0122/3 3 

3 Top strut 40/2007/3 1 

4 Boom support bracket 40/2008/3 1 

5 M12 Catch cam 40/1345/3 2 

6 M12 x 45 bolt (10.9) 40/0266/3 2 

7 Support bracket spring 40/0085/3 1 

8 Support bracket locking pin 40/1506/3 1 

9 6mm Roll pin 40/0031/3 1 

10 5mm Roll pin 40/0030/3 2 

11 Boom support leg locking pin 40/2013/3 2 

12 ‘R’ clip 40/0013/3 2 

13 ¾” Ball valve (male/male) 40/0246/3 1 

14 Nelson Pressure Regulator See Fig 7 1 

15 S3000 Assembly complete See Fig 7 1 

16 Boom support leg 40/2012/3 1 

17 M12 x 40 bolt, flat/spring washer & nut 40/0144/3 2 

18 2” ‘O’ Ring seal 40/1314/3 1 

19 Handle grip 40/0001/3 1 

20 Locking catch – first section (R/H) – see note 1 40/2003/3 1 

20a Locking catch – first section (L/H) – see note 1 40/2002/3 1 

21 Locking catch bush 40/1355/3 1 

22 M10 Special washer 40/1357/3 1 

23 M10 x 35 bolt (10.9) 40/0267/3 1 

24 Catch spring 40/0083/3 1 

25 Top hat bush 40/1355/3 2 

1b Boom 1
st
 section (R/H) Complete – see notes 1& 2 40/2001/3COMPLETE 1 

1c Boom 1
st
 section (L/H) Complete – see notes 1 & 2 40/2000/3COMPLETE 1 

 
Note 

1 Please see page 7 – Folding and Unfolding Procedure to confirm whether it is the left or right hand side required. 

2 Includes all component parts except the Nelson regulator & S3000 assembly. 

 

 

2
2
 



23 

 

Figure 4. R40 Second Section 

2
3
 

 



24 

 

Table 4. R40 Second Section 
 

Item Description Part No. Qty 

1 Boom 2
nd

 section (R/H) – see note 1 40/2021/4 1 

1a Boom 2
nd

 section (L/H) – see note 1 40/2020/4 1 

2 Support bracket locking pin 40/1506/4 1 

3 6mm Roll pin 40/0031/4 1 

4 Support bracket spring 40/0085/4 1 

5 M8 x 25 bolt, flat/spring nut 40/0122/4 3 

6 Boom support bracket 40/2027/4 1 

7 Top strut 40/2007/4 1 

8 M10 x 35 bolt (10.9) 40/0267/4 1 

9 M10 Catch cam 40/1753/4 1 

10 M10 x 40 bolt, flat/spring washer & nut 40/0134/4 2 

11 Top hat bush 40/1355/4 2 

12 ¾” ball valve (m/m) 40/0246/4 2 

13 ¾” Geka Female 40/0015A/4 2 

14 ¾” Geka Male 40/0015B/4 2 

15 S3000 Assembly complete See Fig 7 2 

16 Locking catch handle 40/0001/4 1 

17 Locking catch – (R/H) – see notes ** 40/2023/4 1 

17a Locking catch – (L/H) – see notes ** 40/2022/4 1 

18 M10 x 35 bolt (10.9) 40/0267/4 1 

19 M10 Special washer 40/1357/4 2 

20 Top hat bush 40/1355/4 1 

21 Locking catch spring 40/0083/4 1 

22 2” ‘O’ Ring seal 40/1314/4 1 

23 Top hat bush 40/1355/4 2 

24 M10 x 40 bolt, flat/spring washer & nut 40/0134/4 2 

1b Boom 2
nd

 section (R/H) Complete – see notes 1 & 2 40/2021/4COMPLETE 1 

1c Boom 2
nd

 section (L/H) Complete – see notes 1 & 2 40/2020/4COMPLETE 1 

 

Notes 

1 Please see page 7 – Folding and Unfolding Procedure to confirm whether it is the left or right hand side required. 

2 Includes all component parts except the Nelson regulator, male geka & S3000 assembly. 

 

2
4
 

 



25 

 

Figure 5. R40 Third Section 

2
5
 

 



26 

 

Table 5. R40 Third Section 
 

Item Description Part No. Qty 

1 Boom 3
rd

 section (R/H) – see note 1 40/2041/5 1 

1a Boom 3
rd

 section (L/H) – see note 1 40/2040/5 1 

2 Bottom strut – third section 40/2049/5 1 

3 Top strut – third section 40/2049/5 1 

4 Boom support bracket 40/2047/5 1 

5 M8 x 25 bolt, flat/spring nut 40/0122/5 4 

6 Support bracket spring 40/0085/5 1 

7 6mm Roll pin 40/0031/5 1 

8 Support bracket locking pin 40/1506/5 1 

9 M10 x 40 bolt, flat/spring washer & nut 40/0134/5 2 

10 M10 Top hat bush 40/1355/5 2 

11 M10 Catch cam 40/1753/5 1 

12 M10 x 35 bolt (10.9) 40/0267/5 1 

13 ¾” ball valve (m/m) 40/0246/5 2 

14 ¾” Geka (female) 40/0015A/5 2 

15 ¾” Geka (male) 40/0015B/5 2 

16 Nelson Pressure Regulator & S3000 Assembly complete See Fig 7 2 

17 Locking catch handle grip 40/0001/5 1 

18 2” ‘O’ Ring seal 40/1314/5 1 

19 Locking catch – (R/H) – see note 1 40/2043/5 1 

19a Locking catch – (L/H) – see note 1 40/2042/5 1 

20 M10 Top hat bush 40/1355/5 1 

21 M10 Special washer 40/1357/5 1 

22 M10 x 35 bolt (10.9) 40/0267/5 1 

23 Locking catch spring 40/0083/5 1 

24 M10 Top hat bush 40/1355/5 2 

25 M10 x 40 bolt, flat/spring washer & nut 40/0134/5 2 

26 Blanking plate c/w bung (pair) – see note 2 40/2050/5 1 

1b Boom 3
rd

 section (R/H) Complete – see notes 1 & 3 40/2041/5COMPLETE 1 

1c Boom 3
rd

 section (L/H) Complete – see notes 1 & 3 40/2040/5COMPLETE 1 

 

Notes 

1. Please see page 7 – Folding and Unfolding Procedure to confirm whether it is the left or right hand side required. 

2. For other options please use 40/2050A - Blanking plate c/w PCS3000 (pair) or 40/2050B - Blanking plate c/w Teso Jumbo 6º (pair) 
3. Includes all component parts except the Nelson regulator, male geka & S3000 assembly. 

 

2
6
 

 

 



27 

 

Figure 6. R40 End Section 

 
 

2
7
 

 



28 

 

Table 6. R40 End Section 

 
Item Description Part No. Qty 

1 R40 End section (R/H) – see note 1 40/2061/6 1 

1a R40 End section (L/H) – see note 1 40/2060/6 1 

2 ¾” Ball valve (Male/Male) 40/0246/6 1 

3 M10 Catch cam 40/1753/6 1 

4 M10 x 35 bolt (10.9) 40/0267/6 1 

5 M10 x 40 countersunk setscrew, large washer & nyloc 40/0282/6 1 

6 M10 x 40 bolt, flat/spring washer & nut 40/0134/6 2 

7 M10 Top hat bush 40/1355/6 2 

8 Wire rope (short) 40/2062/6 1 

9 ‘J’ bolt, washers & nut 40/0242/6 4 

10 Boom support handle 40/1986/6 1 

11 Handle grip 40/0001/6 1 

12 Wire rope (long) 40/2063/6 1 

13 90
o
 Elbow (Male/Female) 40/0201/6 3 

14 PCS3000 Assembly complete See Fig 7 1 

15 Nelson Pressure Regulator See Fig 7 3 

16 Pipe nipple (180mm) 40/0263/6 1 

17 ¾” Ball valve (Male/Female) 40/0202/6 2 

18 Pipe nipple (100mm) 40/0204/6 1 

19 S3000 Assembly complete See Fig 7 2 

1b R40 End section (R/H) Complete – see notes 1 & 2 40/2061/6COMPLETE 1 

1c R40 End section (L/H) Complete – see notes 1 & 2 40/2060/6COMPLETE 1 

 
Note 

1. Please see page 7 – Folding and Unfolding Procedure to confirm whether it is the left or right hand side required. 
2. Includes all component parts except the Nelson regulator, S3000 & PCS3000 assembly. 

 

 

 

2
8
 

 



29 

 

Figure 7  NELSON PRESSURE REGULATOR SPRAY JET SERIES   

 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 
 

 
 

 

 
 

 

 
 

5 2 

  3 

   4 

 

6a, 6b 

1 7 

2
9
 

 



30 

 

Table 7. NELSON PRESSURE REGULATOR AND SPRAY JET SERIES 
 

 

 

 

Notes: 

 

Use S3000 and PCS3000 or R3000 and PCR3000. 

 

 

 

 

 

Item Description Part No. Qty 

1 Nelson pressure regulator (specify 10, 20 or 30psi) NELS/215/7 17 

2 Nelson pressure regulator adapter NELS/210/7 17 

3 Nelson S3000 nozzle (specify number) NELS/211/7 17 

 Nelson Double nozzle holder (option) - (not shown) NELS/261/7 17 

4 Nelson Rotating disc (specify colour) NELS/213/7 17 

5 Nelson S3000 body NELS/212/7 17 

5a Nelson PCR body NELS/320/7 3 

6a Nelson S3000 spinner motor cap assembly (grey) NELS/214/7 14 

6b Nelson R3000 rotator motor cap assembly (blue) NELS/218/7 14 

6c Nelson PCS3000 part circle motor cap assembly c/w disc NELS/224/7 3 

6d Nelson PCR3000 Motor cap assembly c/w disc NELS/311/7 3 

7 Nelson PC3000 part circle deflector NELS/245/7 3 

8 Senninger 180 degree spray nozzle (specify number) NELS/216/7 4 

9 S3000 complete assembly (2,3,4,5,6a) (specify nozzle size and disc colour) NELS/217/7 14 

10 R3000 complete assembly (2,3,4,5,6b) (specify nozzle size and disc colour) NELS/219/7 14 

11 PCS3000 complete assembly (2,3,4,5,6a,7) (specify nozzle size) NELS/221/9 2 or 4 

12 PCR3000 complete assembly (2,3,4,5,6b,7) (specify nozzle size) NELS/280/9 2 or 4 

 

8 

3
0
 



31 

 

Figure 8. R40 Lift Frame Kit for Briggs Range of Hose Reels 

 
 

3
1
 



32 

 

Figure 8. R40 Lift Frame Kit for Briggs Range of Hose Reels 

 

 

Item Description Part No. Qty Item Description Part No. Qty 
1 Lift Frame (please specify Hose Reel Size) LF2936-43 1 19 VR4 Support Bracket Mount (Gearbox side) LF2992 1 

2 Lift Frame Cranked Arm LF2900 2 19a VR3 Support Bracket Mount (Gearbox side) LF2996 1 

3 Clamp Plates LF2903 8 20 VR5 Lift frame clevis LF2964 2 

4 M12 x 170 bolt LF2904 16 21 VR5 Lift frame clevis pin LF2967 2 

5 Lift Frame Stop Clamp Plate (all models except 

R1/1) 

LF2909 1 21a VR3 & VR4 Lift frame clevis pin LF2968 2 

6 M10 x 110 bolt LF2914 4 22 M12 x 120 bolt (R3) LF2978 4 

7 R2/1–R3 MB Support Arm (Gearbox side) LF2988 1 22a M10 x 110 bolt (R2/1) LF2914 8 

8 R2/1-R3 MB Support Arm Clamp Plate LF3000 2 23 Clevis back plate (specify Hose Reel) LF2973-4 2 

9 R2/1-R3 MB Support Arm (Chain drive side) LF2989 1 24 R3 Lift frame clevis LF2962 2 

10 VR5 Support Bracket Mount (Gearbox side) LF2994 1 25 Lift Frame pin LF2912 6 

11 MB Support Bracket Mount (Chain drive side) LF2920-1 1 26 4mm “R” Clip LF2913 12 

12 MB Support Bracket Mount Clamp Plate LF2926 2 27 Lift frame stop (all Models except R1/1) LF2907 1 

13 MB Support Bracket Mount (Gearbox side) LF2922-3 1 28 R2 – R2/1 Lift frame clevis LF2961 2 

14 VR5 Support Bracket Mount (Chain drive side) LF2995 1 36 Plastic end cap (please specify Hose Reel size) LF2911 2 or 4 

15 VR4 Support Bracket Mount (Chain drive side) LF2993 1 35 Upper/Outer leg (short) LF2902 2 

15a VR3 Support Bracket Mount (Chain drive side) LF2997 1 34 M12 x 65 bolt LF2906 2 

16 VR4 Support Bracket Mount Clamp Plate LF3002 2 33 Upper leg stop LF2905 2 

16a VR3 Support Bracket Mount Clamp Plate LF3001 2 29 Rear stabiliser foot (please specify which side and 

Hose Reel size) 

* 2 

16b VR5 Support Bracket Mount Clamp Plate LF3003 1 30 Inner leg (please specify Hose Reel size) LF2945-58 2 

17 R40 Support Bracket LF2918 2 31 Black weld on clevis LF2910 2 

18 VR3 & VR4 Lift frame clevis LF2965 2 32 VR Rear stabiliser foot  (please specify which side 

and Hose Reel size) 

* 2 

 
* please check Hose Reel manual for part number 

 

 

3
2
 

 

 


